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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 918,31834 MHz -53,50 dBm -40.50 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.77850 GHz -54.50 dBm -41.50 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,96687 GHz -53.61 dem -40.61 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.82468 GHz -42.73 dim -29.73 dB
9.000 GHz 13,000 GHz 1.000 MHz 1279578 GHz -50.57 dBm -37.57 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -45.03 dBém -32.03 d&
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25/ 5MHz

Date: 17 AUG 2024 150817

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
.
| N adaooamad |[| <o e i i
F— s e e il il — ~ why?
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -53.42 dBm —40.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 934.31534 MHz -53.62 dém -40.62 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.92 dBm -40.92 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75877 GHz -54,38 dBm -41.38 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.94036 GHz -53,76 dBm -40,76 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,06185 GHz -53,49 dBm -40,49 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -43.25 dbm -30.25 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7556% GHz -43.63 dBm -30.63 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77728 GHz -50.53 dBm -37.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74078 GHz -50.69 dBm -37.69 d&
13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -44.85 dBm -31.85 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49125 GHz -45.18 dBm -32.18 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 17.ALIG. 2024 14:57.27 Date: 17.AUG.2024 14:58:45
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
ol Anmnnd]
50 dp ] i~ - e < v
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 972, 12644 MHz -52.89 dBm -39.89 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80663 GHz -54.30 dBm -41.30 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.96364 GHz -53.70 dem -40.70 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.82068 GHz -42.06 dim -29.06 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,76028 GHz -50.48 dBm -37.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49775 GHz -45.00 dBm -32.00 d&
i
I J -
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s=aranas. FCC RF Test Report Report No. : FG480204B

LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
N o " ==
P = p v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm -
| y adsmmnd|[] <0 com g s sl
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-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 983.27586 MHz -53.58 dBm -40,58 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -53.44 dBm -40.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -53.64 dBm -40.64 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.74240 GHz -53.94 dBm -40.94 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.94000 GHz -53,67 dBm -40,67 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,06543 GHz -53,56 dBm -40,56 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz -43.34 dBm -30.34 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7511% GHz -43.04 dBm -30.04 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74228 GHz -50.73 dBm -37.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76928 GHz -50.61 dBm -37.61 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49125 GHz -45.18 dBm -32.18 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -45.09 dBm -32.00 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 17.AG.2024 15:19:11 Date: 17.AUG.2024 15:20:28
Highest Channel / QPSK
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém T
Anginaisd]
50 dBs 1 ~ poer =
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 976,48926 MHz -53,39 dBm -40.39 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.74576 GHz -54.12 dBm -41.12 d8
1.925 GHz 3,000 GHz 1.000 MHz 2.,88089 GHz -53,79 dBm -40.79 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.81118 GHz -43.24 dBm -30.24 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,80327 GHz -50.60 dBm -37.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49675 GHz -44.94 dBm -31.94 d&
i
I J -
Date: 17. AUG.2024 15:31:47
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25/ 15MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm -
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 906.68416 MHz -53.52 dBm —-40.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 900.86707 MHz -53.39 dém -40.39 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -50.80 dBm -37.80 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72939 GHz -54.04 dBm -41.04 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.98119 GHz -53,57 dBm -40,57 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,00481 GHz -53,64 dBm -40.64 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70168 GHz -42.83 dbm -29.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7466% GHz -42,78 dBm -28.78 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71829 GHz -50.69 dBm -37.69 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76628 GHz -50.63 dBm -37.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49375 GHz -45.00 dBm -32.00 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49775 GHz -45,14 dBm -32,14 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 17.ALIG.2024 154140 Date: 17.AUG.2024 154257
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
o 1 i — NN
N Rt s ~
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 946,43428 MHz -53.56 dBm -40.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66894 GHz -54.27 dBm -41.27 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,99051 GHz -53.71 dem -40.71 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.80168 GHz -43.61 dBm -30.61 dB
9.000 GHz 13,000 GHz 1.000 MHz 1274828 GHz -50,53 dBm -37.53 d8B
13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -44.95 dBm -31.95 d&
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25/ 20MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
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-30 dBm
-40 dBm
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-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.09585 MHz -53.36 dBm -40.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -53.53 dBm -40.53 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.39 dBm -40.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62846 GHz -54,22 dBm -41.22 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.97940 GHz -53,58 dBm -40,58 dB 1,925 GHz 3,000 GHz 1.000 MHz 2.85868 GHz -53,68 dBm -40,68 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70218 GHz -42,33 dBm -29.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7421% GHz -43.32 dBm -30.32 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70379 GHz -50.55 dBm -37.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76378 GHz -50.56 dBm -37.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49325 GHz -45.01 dBm -32.01 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -44.67 dém -31.67 d&
— —_—
)i 2 )i [
L JL ) L JL J
Date: 17.ALIG.2024 16:03:23 Date: 17.AUG 2024 16:04:41

Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
50 B T '~ — -:‘-“‘J
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-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992,00150 MHz -53,54 dBm -40.54 dg
1.000 GHz 1.840 GHz 1.000 MHz 1,70000 GHz -54.23 dém -41.23 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.98513 GHz -53,57 dém -40.57 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.79218 GHz -42.58 dBm -29.58 dB
9.000 GHz 13,000 GHz 1.000 MHz 1270479 GHz -50,49 dBm -37.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49425 GHz -45.26 dBm -32.26 d&
i
JL J -
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saronas. FCC RF Test Report

Report No. : FG480204B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
\Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0044
40 Normal Voltage 0.0032
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0020
PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0025
Note:
1. Normal Voltage = 3.8 V.; Battery End Point = 3.5V; Maximum Voltage = 4.3V
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number : A73 of A252
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s=aranas. FCC RF Test Report Report No. : FG480204B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.32 5.48 5.45 PASS
Sporton International Inc. (ShenzZhen) Page Number 1 A74 of A252

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 66 / 20MHz / QPSK
Middle Channel / Full RB

LTE Band 66 / 20MHz / 16QAM

Spectrum

Middle Channel / Full RB

= Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2134 dbm 25,79 dbm 4.45 da 2.41 0B .00 6B .32 0B .41 08 Trace 1 [ 20,45 dbm 26,14 dBm 5.69 d8 2.95 d8 4.78 d8 5.48 d8 5.65 08
— _— —
[ | SEERCEENC [ SRR

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dbm  Offsef 14,50 d
e att 5008 AQT 2 ms @ RBW 20 Mz
@152 View

i

CF 1.745 GHz

Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 20,43 dBm 26,13 dBm 5.70 d8 3.01 dB 4.75 dB 5.45 dB 5.62 dB
— —
[ | SEERCEENC
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s=aranas. FCC RF Test Report Report No. : FG480204B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 | 1.29 | 3.03 | 3.18 | 5.18 | 5.03 | 10.13 | 10.09 | 14.42 | 14.54 | 19.18 | 19.10

Sporton International Inc. (ShenzZhen) Page Number 1 A76 of A252
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.07 dBm) ™M1[1] 16.51 dBm)
1.74 10 GHz 1.74461120 GHz
= . ndB 26.00 dB @ i ndb 26.00 dB
w0 bl ity Mo ol - aVes 1.325900000 MHz| 104 T B Wi e St S 1.292300000 MHz
Q factor 1316.5 Q factor 1350.0
od 0 d
Iy " \
di vl h
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A //
20 d -l - 20 d —
Aorb” R T -
s ) Faa s
i = -3l
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7454531 GHz 16.07 dBm nd@ down 1.3259 MHz M1 1.7446112 GHz 16.51 dBm nd@ down 1.2923 MHZ
TL 1 1,7443455 GHz -9.95 dBm nd8 26.00 dB TL L 1744351 GHz -9.54 dBm n 26.00 dB
T2 1 1.7456713 GHz -9.94 dBm Q factor 1316.5 T2 1 1.7456434 GHz -9.40 dBm Q factor 1350.0
L U J L JU J L]
Date! 17.AUG 2024 11:37:15 Date: 17 AUG 2024 11:37:57

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.43 dBm) ™M1[1] 15.09 dBm)
1.74509590 GHz 1.74442460 GHz
20 e 20
I K3 ndg 26.00 dB ndB 26.00 dB
. \ i 3.033000000 MHz . e B N 3.176800000 MH]
i Q factor 575.4 J Q factor 549.1
0 0 d ¢
/
-10 df -10 d Y
- - — 20 d —— = =
7 7 . =
(A —
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.7450959 GHz 16.43 dam nd8 down 3.083 MHz ML 1.7444246 GHz 15.89 dam nd8 down 3.1768 WHZ
TL 1 1,7434835 GHz -9.67 dBm nd8 26.00 dB TL L 1.7433996 GHz -10.29 dBm nd8 26.00 dB
T2 1 1.7465165 GHz -9.72 dBm Q factor 575.4 T2 1 1.7465764 GHz -10.01 d8m Q factor 546.1
L U J wa L JU J L]
Date! 17.AUG. 2024 11:58.00 Date: 17 AUG 2024 11:59:42

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.99 dBm) ™M1[1] 13.67 dBm)
1.74690800 GHz 1.74696800 GHz,
= 26.00 dB| @ ndB Ml 26.00 dB|
g AV, 5.175000000 MHZ| 0d Y At B e, 5.025000000 MHz|
337.6) ] 7 Q factor | 347.7
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T Al A et s W
ey
40 df -40 di
50 df 50 d
&nd 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.746908 GHz 14,99 dam nd8 down 5,175 MHz ML 1.746968 GHz 13.67 dam nd8 down £.025 WAz
T 1 1,742453 GHz -10.94 dam nd8 26.00 dB TL L 1742493 GHz -12.53 dbm 26,00 d8
T2 1 1. 747627 GHz -11.05 d8m Q factor 337.6 T2 1 1.747517 GHz -12.53 dém 347.7
L U J wa L JU J L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.51 aBm LY 16.26 dBm
1.7446800 GHZ| . 1.7430020 GHz
= _ ndB - 26.00 dB @ 1 ndB 26.00 dB
o P e aniiing e i 10.130000000 MHz| 104 P A RVt el A VT 10.090000000 MHz
Q factor L} 172.2 ), Q factor *\ 172.7
od it 0d £ .
104 - 104 -
\ \
20 0 e A - e
A e IR VRPN
a0 =
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 174468 GHz 17.51 dam nd8 down 10,13 MHz ML 1.743002 GHz 16.26 dam nd8 down 10,09 WHz
T 1 1,739925 GHz -6.28 dBm nd8 26.00 dB TL L 1739945 GHz -9.68 dBm n 26,00 d8
T2 1 1.750085 GHz -8.49 dam qQ factor 172.2 T2 1 1.750035 GHz -9.88 dam qQ factor 172.7
L U J wa L JU J L]

Date: 17.AUG.2024 12.41.42

DCate: 17.AUG 2024 1242:24

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 14.50 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 14.50 db @ RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.94 dBm)
i ;
= - ndB 26.00 dB @ L ndB 26.00 dB
w0 A Y i e BN AL 14.416000000 MHz| 104 ~ AN A The o P BN e e 14.535000000 MHz
T Q factor V]l 120.9 ; Q factor Y 119.8
o + 0
] L ] L
10 df - T -10 o — “r:
204 rf b / {
2 — - ~
PN PE e | TN P R Valhv oad
e N
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1743112 GHz 15.35 dBm ndB_down 14.416 MHz ML 1.740654 GHz 13.94 dBm ndB_down 14,535 MHz
TL 1 1737807 GHz -10.85 dém nd8 26.00 dB TL L 1.737807 GHz -12.23 dém nd8 26.00 dB
T2 1 1,752223 GHz -11.01 d8m Q factor 120.9 T2 1 1.752343 GHz -12.18 dém Q factor 119.8
L U J wa L JU J L]

Date: 17.AUG.2024 13.03.28

Date: 17.AUG 2024 13.04:07

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 ™M1[1] 13.17 dBm)
- 1.73996! 1.7368080 GHz
“‘ ndB 26.00 dB)| 26.00 dB|
g [ PO A B poy sl 19.181000000 MHZ| i - A 19.101000000 MHz
Q factor | 90.7] 90.9)
od T
-10d ~
204 \
Y | Py ]
g A TN SNEPREP knw“v‘, \
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,739965 GHz 14.52 dBm nd@ down 19.181 MH2 M1 1.736808 GHz 13.17 dBm nd@ down 19,101 MHZ
T 1 1,735529 GHz -11.63 dam nd8 26.00 dB TL L 173549 GHz -12.87 dbm 26,00 d8
T2 1 175471 GHz -11.79 dém Q factor 90.7 T2 1 1.75459 GHz -13.00 d8m 90.9
L U J L JU J L]

Date: 17.AUG.2024 13.25.08

Date: 17 AUG 2024 13:25:50

Sporton International Inc. (ShenzZhen)
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 | 1.10 | 274 | 275 | 452 | 450 | 9.09 | 9.05 | 13.40| 13.46 | 17.86 | 17.90

Sporton International Inc. (ShenzZhen) Page Number : A79 of A252
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

(=]

pectrum

(=]

Date: 17.AUG.2024 11.37.01

pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.76 dBm)| 16.25 dBm)
0 1.74462520 GHz - 1.74479580 GHz
_DccBw 1.102097902 MHz 1.096503497 MHz
1 v~ L A
10d — 10d A_
od : 0 d {
/ S/ \
-10 -10 df 7
- / \
. . ; \
20 d ~ 20 d —= . —
~ "y — S M
e[ S Y [ e
E<ii]
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17446252 GHz 15.76 dam ML L 17447958 GHz 16.25 dBm
TL 1 174444395 GHz 7.90 dBm Oce Bw 1102097902 MHz TL L 174445455 GHz 8.16 dBm Oce Bw 1.096503497 MHz
T2 1 174555105 GHz 6.98 dam T2 1 1.74555105 GHz 6.23 dam

L U

DCate: 17 AUG 2024 11:37.43

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

Date: 17.AUG.2024 11:66.45

rum = pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.69 dBm) ™M1[1] 16.95 dBm)
- 1.74435260 GHz - A 1.74381320 GHz,
QcpBy 2.739260739 MHz 751248751 MHz
78 Pt NN AP o o N 11 2
10d Z 104
/ \
04 / 04 r :
\
/ / \
-10 d ~ - -10 de -
o A e od \
P - NPl V) M s N
0 -3
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17443526 GHz 17.69 dam ML 17438132 GHz 16.35 dam
T 1 1.74362737 GHz 10.65 dBm Oce Bw 2.739260739 MHz TL L 1.74361538 GHz 9.20 dBm Oce Bw 2.751248751 MHz
T2 1 174636663 GHz 10.15 dam T2 1 1.74636663 GHz 9.16 dam

L U

DCate: 17 AUG 2024 11:59:28

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

Date: 17.AUG.2024 122030

)
v
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db & RBW 100 khz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.70 dBm)| ™M1[1] 14.73 dBm)
1.74392100 GHz 1.74415100 GHz,
20 20
i 4.515424515 MHz T  Bw . 4.495504496 MHZ
P A e e e e A d 1 NOEAN W AN PRV g £
10 f ¥ 10 7 +
/ \ | |
od \ 0 di 4 !
Ji \ J \
-10 d - -10 de
7 \ /
/ WL /
~ = A 20 df > -
o~ e LA P PN W
A i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743921 GHz 15.70 dam ML 1.744151 GHz 14.73 dam
T 1 1,7427522 GHz 8.45 dBm Oce Bw 4.515484515 MHz TL L 1.7427522 GHz 8.71 dBm Oce Bw 4.495504496 MHz
T2 1 17472677 GHz 9.55 dam T2 1 17472478 GHz 8.87 dam

L U

DCate: 17 AUG 2024 12.21:12

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.13 dBm) ™M1[1 16.19 dBm)
- i 1.7446600 GHZ| - . 1.7400440 GHz
- N % 0.090900091 MHz ¥, 050049051 MHz
FP RGPS SRR B A TP e
wd - 10 d 7 —
! \
04 / od Il \
{ { \
-10 df -10 d -
\u
204 r a A
N sl R S
N ey
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174466 GHz 16.13 dam ML 1.740844 GHz 16.19 dam
T 1 1.7404845 GHz 10.76 dBm Oce Bw 9.090305051 MHz TL L 1.7404945 GHz 10.33 dBm Oce Bw 9.050949051 MHz
T2 1 17495754 GHz 9.1 dam T2 1 1.7495355 GHz 9.73 dam
L U J L JU J L]
Date! 17.AUG 2024 1224128 Date: 17 AUG 2024 12.42:10

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.01 dBm) ™M1[1] 15.94 dBm)
- 1.7417630 GHZ| - 1.7437710 GHz
) Occ B . 13.996605397 MHz : Bw 13.456543457 MHz
04 1 mrmemand T A I e P VRAE 104 LR QT [P | P .
! \ !
od L 0d
\ |
-10 df -10 d
/ Y /
- 20d
7
Lo Y R P o
=3t
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.741763 GHz 16.01 dam ML 1.743771 GHz 15.34 dam
T 1 17383167 GHz 9.55 dBm Oce Bw 13.396603397 MHz TL L 1.7392867 GHz 7.96 dbm Oce Bw 13.456543457 MHz
T2 1 17517133 GHz 8.99 dam T2 1 1.7517433 GHz 9.33 dam
L U J wa L JU J L]
Date! 17.AUG. 2024 130812 Date: 17 AUG 2024 13:03:53
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.18 dBm) ™M1[1 12.08 dBm)
1.7373280 GHz| . 990 GHz
= { 17.862137862 MHz @ 17.902097902 MHz
T Ul el e Wa !
10d LN e, -~ 104 Ly ; A . A
/ | f \
o d 0 di |
/ / \
10 df -10 o ;
i i Y
! s \
204 20d
RAS o A A \
] P A A e
T el Y B AT e
ok e i)
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1737328 GHz 14,18 dam ML 1.745599 GHz 12.88 dam
T 1 1,7360889 GHz 8.92 dBm Oce Bw 17.862137862 MHz TL L 1.736009 GHz 8.70 dBm Oce Bw 17.902097902 MHz
T2 1 1,753951 GHz 9.69 dam T2 1 17539111 GHz 7.57 dam

L I

Date: 17.AUG.2024 13:2454

L U

Date: 17.AUG 2024

13:35:36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

rum

)

Si

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Spe

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 17.AUG 2024 11.27.21

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURJOUS_LINE_ABS PAB
20 ug’u_‘gn PURIOUS_| INE_ABS P _\ 20 GBH‘.‘P ?.[ 5
[A [
10 dem { \ 10 dBm: K \1
- — 0 dem j i
-10 dBm ! \ -10 dBm.
SPURIOUS_LINE_ABS ‘ ‘1 J‘
20 dBm [ ,u" -20 dBm
-30 dem f r“i,\ﬂ 30 d 5
40 dem — ¥ 40% i [“shh -
ar? Lo
SN o #Jﬂ Yl oy
-50 dem T -50 dem: w
60 dBém -60 dBm
Start 1.7 GHz 3003 pts stop 1.712 GHz ||[lstart 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70871 GHz -33.77 d&m -20.77 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77972 GHz 20.84 dBm -9.16 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.77 dBm -7.77 B 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -19.32 dbm -6.32 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.85 dBm -9.15 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -33.65 dbm -20.65 dB
Y
Il i 1 w

Date: 17.AUG 2024 11:39.14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S UM Spe n
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dem o A 10 dBT — J‘\\I
ode / \ 0 dem \
-10 dBm - | -10 dgm
SPURIOUS_LINE_ABS ‘l h
20 dem ; 2nEm
di #;r" j \\
-20 dBm / -30 dBm ™ “W
i
-40 dem — o pt] -40 dem 1 -
- rruinssaprmaniapr T
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170898 GHz -22,38 dém -9.38 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77967 GHz 12.67 dBm -17.33 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.70858 GHz ~23.57 dém -10.57 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -23.43 dém -10.43 de
1,710 GHz 1.712 GHz 100,000 kHz 1,71075 GHz 12.81 dBm -17.09 dB 1.781 CHz 1700 GH2 1,000 Mz 78102 CHe ~50.71 cbm 271db,
.
i J1 L i

Date: 17, AUG 2024 11:32:34

Date: 17 AUG 2024 11:44:27

Sporton International Inc. (ShenzZhen)
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P (\ 20 gbine f\ 5
10 dém [ T 10 dBm ]I \
ode { i 0 dem l b
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS )t f
-20 dBm b -20 dBm J‘
.30 dem / -30 dBr) T
40 dem — 40 defn HH e iy
ittt Vr] ll\\ﬂ‘; b i P - o
-50 dam e -50 dem ]
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -31.72 d&m -18.72 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20.31 dBm -9.69 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -15.30 dBm -6.30 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -21.19 dBm -5.10 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,71023 GHz 20.29 dBm -9.71 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -34.78 dbm -21.78 dB
\
i - i t b

Date: 17.AUG.2024 11:28:39

Date: 17.AUG 2024 11:40:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm A \I 10 dBr{ el \
ode (} ‘! 0 demy \
-10 dem | -10 ddm |
SPURIOUS_LINE_ABS L
-20 dem } \M‘ 20 gbm !
il L b "h"\‘
-20 dBm ",, \rﬂ'f‘ Tag] | [[==0 cdem w\\m‘ 1‘%“1‘\“
-40 dem — s A4 40 dem e
B a Iy A
-50 dem -50 dem
-60 dam 50 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -25.37 dém -12.57 d& 1.778 GHzZ 1.780 GHz 100.000 kHz 1.77947 GHz 11.70 dBm -18.21 db
1.708 GHe 1.710 GHz £0.000 kHz 1.71000 GHz ~25.25 dém -12.26 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78002 GHz -24.98 dBm -11.96 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71103 GHz 11.96 dBm -18.04 dB 1.781 CHz 760 one 1,000 Mz 70106 chs ~52.50 dhm 599 db
Y
) i )

Date: 17, AUG 2024 11:33:52

Date: 17 AUG 2024 11:45:45
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LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Spe n

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P ;‘\ 20 dbime {.\ =
10 dem f \ 10 dBm { \
|
o \ 0 dem j i
-10 dBm -10 dBm. i
SPURIOUS_LINE_ABS h f
-20 dBm -20 dBm {
-30 dBm [ -30 dem—y R'k
40 derm —] e v’\ 40 dBfn VM oo,
o ] T Y -
-50 dBm = v >
. dem o]
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70898 GHz -36.08 d&m -23.68 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.775974 GHz 18.73 dBm -11.27 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -21.98 dBm -8.98 d& 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -21.38 dBm -8.38 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,7102€ GHz 19.24 dBm -10.76 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -36.58 dBm -23.58 dB
\
i il [1 Ed

Date: 17.AUG.2024 11:29:57

Date: 17.AUG 2024 11:41:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dB By 10 dBmyAaR
" 7 \ i )
0ds | l\ 0 dem, !
-10 dém ,/ \ -10 dgm 1
SPURIOUS_LINE_ABS |‘ \ i
20 dem l \ 20 dpbm %
-30 dém I,wrwv / u‘ﬁij \\ trh“‘
W K
40 dBm — 40 dem T M‘{"’“M
ot " " RN
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz | |['start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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